



Product Service

CERTIFICATE

No. Z2 021860 0197 Rev. 00

Holder of Certificate: **Ledon A/S**
 Vestergade 25
 Gram
 6510 Gram
 DENMARK

Certification Mark:



Product: **Slides**

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition the certification holder must not transfer the certificate to third parties. See also notes overleaf.

Test report no.: 713176543-6

Valid until: 2025-01-14

Date, 2020-01-29


 (Michael Weber)



Product Service

CERTIFICATE

No. Z2 021860 0197 Rev. 00

Model(s): 185, 1981, 3010, 300085, 500225,
302180, 600015, 600020, 600025

Parameters: Models: length x width x height

185: 250 x 68 cm
1981: 270 x 54 x 165 cm
3010: 307 x 135 x 245 cm
300085: 270 x 54 x 165 cm
500225: 270 x 54 x 165 cm
302180: 276 x 43 x 171 cm
600015: 272 x 43 x 188 cm
600020: 178 x 43 x 72 cm
600025: 178 x 43 x 72 cm

Material: PE, steel, plastic compound components

Tested according to: EN 1176-1:2017
EN 1176-3:2017

Production Facility(ies): 021860